



Move with confidence

Cargo Pipeline Test and/or Vapor Tightness Test Certificate

Barge Name: CBC 132

Test Date: 1-9-26

Testing Location: Lodess

Barge Vapor Tightness Test

Test Results

This barge has been tested in accordance to section 40 CFR 61.304(f), and section 63.565(c)(1) and is considered to be vapor tight.

Signature of Tester: [Signature]

Test Time Started: 1000

Test Time Completed: 1100

Beginning Pressure: 1 psi

Ending Pressure: 1 psi

Operational Cargo Pipeline Test

The following test(s) have been performed in compliance with U.S. Coast Guard regulations 33 CFR 156.170 and 46 CFR 35.35-70 and USCG Marine Safety Manual, Vol. II, Section B, Page B6-30.

Transfer System Piping	Test Pressure	125 psi	} 1-9-26
Cargo Pump Relief Valve	Test Pressure	125 psi	
Cargo Pump Pressure Gauge(s)	Test Pressure	125 psi	

(If only one test performed, line through Test Not Performed)

Signature/Tester name: [Signature]

Signature/Witness name: [Signature]

Print name/Tester Name: Jeff Westbrooke

Print name/Witness name: Manuel Silva

CBC Authorized Representative

Affiliation of Witness (Company): FW